
Printed Y Printed N

Description (All) Description (All)

Sum of QTY Sum of QTY

Part Number Part Name Total Part Number Part Name Total

PP_0001_01 Shaft Nut 1 CP_3001_01 M3 Nut 8

PP_0004_01 Ring 1 CP_3002_01 M3 x 25 Bolt 3

PP_0005_01 Tail Fin Body 1 CP_3003_01 M3 x 12 Bolt 10

PP_0006_01 Tail Fin Aerofoil 2 CP_3006_01 M3 Washer 2

PP_0007_01 Nacelle 1 CP_3007_01 M3 x 15 Bolt 2

PP_1001_01 Tower Footer 1 CP_4001_01 M3 Nut 6

PP_2001_01 Structure 1 M3 x50 Bolt 6

PP_3001_01 Disc 1 M4 Nut 3

PP_3002_01 Crank 3 CP_4005_01 M4 x 50 Bolt 3

PP_3003_01 Pitch Arm 3 CP_4006_01 M4 x 12 Self tapping 3

PP_3004_01 Piston 1 CP_5001_01 M5 Nut 4

PP_3005_01 Piston Cover 1 M5 Nut - Embedded 3

PP_3006_01 Nose Cone 1 CP_5002_01 M5 x 25 Bolt 3

PP_3007_01 Nose Cone Tip 1 CP_5003_01 M5 x 40 Bolt 3

PP_3008_01 Shaft 1 CP_5004_01 M5 x 50 Bolt 1

PP_3009_01 Shaft Shroud 1 CP_6001_01 M6 Nut 5

PP_3010_01 Blade Setting Ring 3 SP_1001_01 Pitch Bearing 6

PP_4003_01 NEMA17 Adaptor 1 SP_1002_01 Location Bearing 2

PP_5002_01 Pitch Weight 3 SP_1003_01 Pitch Spring 1

PP_6001_01 Electronics Panel 1 SP_1004_01 M6 Threaded Rod 1

PP_1004_01 Cage 1 SP_1005_01 Tower Pole 1

PP_1005_01 Inner Race 1 SP_1006_01 Slip Ring 1

PP_1006_01 Outer Race Sleeve 1 SP_1007_01 R32 O-Ring 1

PP_1007_01 Outer Race 1 SP_1008_01 R16 O-Ring 1

PP_1008_01 Roller 8 SP_1009_01 R18 O-Ring 1

PP_1009_01 Tower Shaft 1 SP_1011_01 NEMA 17HM19-2004S 1

PP_1010_01 Cable Support 1 SP_1012_01 RPM Sensor (Optional) 1

PP_4010_01 Star Couplier 1 SP_1013_01 Magnet (Optional) 2

PP_4011_01 Couplier 2 SP_1014_01 Capacitor Rectifier 2

PP_4012_01 Generator Interface 1 Grand Total 86

PP_4013_01 Shaft Interface 1

PP_5011_01 Blade MKIII Bottom 3

PP_5012_01 Blade MKII Top 3

Grand Total 54


